
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
125232   ASTM A-36/A-572-50         0.166  0.846  0.025  0.006  0.190  0.027  0.022  0.023  0.004  0.034  0.005  0.008  0.003
127749   ASTM A-36/A-572-50         0.171  0.844  0.012  0.004  0.162  0.015  0.013  0.013  0.003  0.037  0.002  0.007  0.003
127751   ASTM A-36/A-572-50         0.178  0.848  0.016  0.004  0.173  0.023  0.018  0.014  0.003  0.037  0.004  0.007  0.003
127754   ASTM A-36/A-572-50         0.162  0.844  0.014  0.006  0.166  0.022  0.019  0.015  0.003  0.032  0.002  0.006  0.003
225172   ASTM A-36/A-572-50         0.156  0.871  0.013  0.005  0.182  0.030  0.020  0.019  0.005  0.033  0.002  0.008  0.003
227746   ASTM A-36/A-572-50         0.169  0.857  0.018  0.006  0.172  0.011  0.015  0.012  0.002  0.034  0.003  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
125232          261209619A      63.899(KSI)     76.863(KSI)     26(%)
125232          261209620A      62.667(KSI)     75.837(KSI)     25(%)
127749          261213782A      63.953(KSI)     75.305(KSI)     26(%)
127749          261213783A      64.879(KSI)     75.271(KSI)     27(%)
127749          261215851A      63.953(KSI)     75.305(KSI)     26(%)
127751          261213797A      64.551(KSI)     79.808(KSI)     22(%)
127751          261213798A      64.226(KSI)     79.688(KSI)     23(%)
127751          261215821A      64.551(KSI)     79.808(KSI)     22(%)
127754          261213845A      64.409(KSI)     77.817(KSI)     25(%)
127754          261213846A      64.938(KSI)     78.031(KSI)     24(%)
127754          261215847A      64.409(KSI)     77.817(KSI)     25(%)
225172          261209658A      64.853(KSI)     75.432(KSI)     22(%)
225172          261209659A      64.327(KSI)     75.544(KSI)     25(%)
227746          261213841A      63.518(KSI)     75.670(KSI)     25(%)
227746          261213842A      61.778(KSI)     73.597(KSI)     25(%)
227746          261215847A      63.518(KSI)     75.670(KSI)     25(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
125232          261209630A      15           14.0000      6.7500       12.2000      56.544          14253           0000513218
127749          261215847C      9            6.0000       6.0000       12.2000      22.320          14253           0000513218
127751          261215823A      36           6.0000       6.0000       12.2000      22.320          14253           0000513218
127754          261215847C      9            6.0000       6.0000       12.2000      22.320          14253           0000513218
225172          261209672A      15           14.0000      6.7500       12.2000      56.544          14253           0000513218
227746          261215847C      9            6.0000       6.0000       12.2000      22.320          14253           0000513218
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
125232          261209630A      000070       1001703557
127749          261215847C      000020       1001703557
127751          261215823A      000020       1001703557
127754          261215847C      000020       1001703557
225172          261209672A      000070       1001703557
227746          261215847C      000020       1001703557
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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